FINAL REPORT

Demonstration of a Full-Scale Fluidized Bed Bioreactor for the
Treatment of Perchlorate at Low Concentrations in Groundwater

ESTCP Project ER-200543

OCTOBER 2017

Todd S. Webster, Ph.D., P.E.
Envirogen Technologies, Inc.

Distribution Statement A
This document has been cleared for public release

€ )ESTI:F'




Page Intentionally Left Blank



This report was prepared under contract to the Department of Defense Environmental
Security Technology Certification Program (ESTCP). The publication of this report
does not indicate endorsement by the Department of Defense, nor should the contents
be construed as reflecting the official policy or position of the Department of Defense.
Reference herein to any specific commercial product, process, or service by trade
[...]
FBR effluent water was required from the downstream equipment of the post-aeration vessel,
multimedia filter, and chlorination system. Using on-site analytical equipment and off-site
laboratory analysis, a number of parameters were analyzed and measured to ensure the water met
potable water regulatory standards. These parameters included:

e Post-aeration oxygen concentration
e Multimedia filter effluent turbidity, metals, inorganics, and organics
e LGAC effluent water color and odor (microbiological in origin)

e Disinfection byproduct formation potential

e Chlorination log inactivation of bacteria

Based on the results demonstrated at the full-scale, the downstream equipment did prove
effective and capable of collectively meeting the potable water regulatory requirements. It was
shown that the post aeration system could consistently meet greater than 7 mg/L of dissolved
oxygen. The multimedia filter effluent turbidity was less than 0.1 NTU and metals, inorganics,
and organics met all primary and secondary drinking water MCLs. Through chlorination, a 4-5
log removal of heterotrophic plate count was obtainable. No disinfection byproduct formation
potential exceeded the potable water limits.

14



40 FACILITY/SITE DESCRIPTION
4.1 LOCATION AND OPERATIONS

The full-scale Ground Water Treatment Plant is located at the West Valley Water District
Headquarters in the City of Rialto, California (the City), approximately 60 miles east of Los
Angeles (Figure 4-1). The City is situated in the San Bernardino Valley, within the Santa Ana
River Basin Watershed. The land surface slopes gently to the southeast from a high of
approximately 2,000 feet above mean sea level (amsl) at the base of the San Gabriel Mountains,
to a low of approximately 950 feet amsl near the Santa Ana River. The elevation at the Project
site is approximately 1,300 feet amsl.

The City overlies the Rialto-Colton Basin (RCB), which is a groundwater basin located within
the Santa Ana River Basin Watershed. Large portions of groundwater in the RCB are currently
contaminated with perchlorate, nitrate, and VOCs, including TCE. The majority of groundwater
recharge to the RCB occurs as underflow from adjacent groundwater basins. The perchlorate
and VOC contamination in the RCB is believed to be attributable to both historical disposal
practices associated with the former Rialto Backup Ammunition Storage Point (RASP) and more
recent activities at and near the County of San Bernardino’s Mid-Valley Sanitary Landfill, a
property referred to as the 160-acre area. Specifically, sources of contamination from the RASP
now include:

e 160 Acre Parcel - In the early 1950°’s West Coast Loading corporation operated at the
parcel, providing loading, assembly, and testing of munitions containing perchlorate. In
1957, Goodrich purchased the 160-acre parcel site and conducted research, development,
and production of missiles on site. In 1966, Goodrich sold the property and
subsequently, a number of defense contractors, fireworks manufacturers, and pyrotechnic
companies have operated at the site using perchlorate based materials.

e Mid-Valley Sanitary Landfill - The County of San Bernardino has operated the Mid-
Valley Sanitary Landfill since 1958. The landfill is a Class 111 solids waste facility. The
landfill was expanded in the late 1990’s over the majority of the RASP explosive
bunkers. Over the prior 40 years, the bunkers were used by various fireworks and
pyrotechnic companies in the storage and manufacture of perchlorate-based products.

e Denova Environmental Site - To the west of the 160-acre parcel is an area that was
occupied by an explosive waste treatment, storage, and disposal facility operated by
Denova Environmental, Inc. This area was shut down in 2002.

15



%
kY

G'j L klngs Canyon u
it

: \ i _"\_\
: | NHS
(D )
o3 . &)
eI Ty O \
g @ Death Yalley b
& Eakersield ¢ RN
Southern =g o\
o & California 2o\
’ 05!:1'-:.5 Earbara @} .:':5." ] :
Channe] lslands i S “ Mojave Dosort
. NP L) = '@ N PRES
. u.M;:n 3 Oies;’u:g:l:s
San =
Mountai
u“?ﬂ: .@ * . j[:sh-.ml'm
\ ' /
' ; (o) )
f
; o
L f5an Dicge {
Cabrillo NM 58 E
TSE S D

Figure 4.1  Location of Groundwater Treatment Plant.
4.2 SITE CONDITIONS

The aquifer system beneath the 160-acre parcel consists primarily of coarse to medium sand, silt
and clay with a thickness of 160 to 600 feet (Wolfenden and Kadhim, 1997). Three continuous
aquifers exist beneath the RASP and 160-acre parcel. They consist of an upper aquifer (Zone
A), an intermediate aquifer (Zone B), and a deep aquifer (Zone C). The majority of water
utilized for potable water is pumped from the Zone C aquifer that has a depth from 478 to 700
feet (GLA, 1997, 2003, 2005). The aquifers are separated by aquitards ranging from one to
thirty feet in depth.

Groundwater flows northwest to southeast toward the Santa Ana River. At approximately
halfway in the basin, groundwater flow turns toward the west and passes over the southeastern
extent of the Rialto-Colton fault into North Riverside and Chino Basin with the remainder of
flow going to the Santa Ana River.

The Rialto-Colton Basin generally consists of alluvial sediments, with groundwater typically at
depths of 450 feet or more. The basin is bounded by the San Jacinto Fault on the northeast, the
Rialto-Colton Fault on the southwest, the San Gabriel Mountains on the northwest and the Santa
Ana River on the southeast. Groundwater flows northwest to southeast toward the Santa Ana
River. At approximately halfway in the basin, groundwater flow turns toward the west and
passes over the southeastern extent of the Rialto-Colton fault into North Riverside and Chino
Basin with the remainder of flow going to the Santa Ana River.

16



The hydrogeological analysis shows that the source-water areas extend upgradient, covering
approximately the central two-thirds of the width of the mid to northern RCB. The total size of
the overall source-water area for the Project wells is slightly less than two square miles.

43 GENERAL WATER CHEMISTRY OF WELLS

Various feed water sources were utilized through the startup of the facility. Each varies in initial
quality as well as pre-permit discharge requirements. WVWD Well #33 water is a proven clean
water source and is utilized for the initial loading and wet test of the facility.

Following the loading and wet test, process feed water is provided by two Public Water System
drinking water production wells, Rialto Well No. 6 and West Valley Water District Well #11.
The Rialto Well # 6 site represents a location in the Rialto-Colton Groundwater Basin where
elevated maximum concentrations of perchlorate (up to 320 micrograms per liter [pug/L]) have
been detected. Nitrate levels have been detected at 13 mg/L. Increased perchlorate detection
caused the City of Rialto to inactivate Rialto Well #6 for drinking water supply in December
2001.

For WVWD Well #11, concentrations of nitrate have been detected above the MCL in water
samples collected in June 1999 (52.2 mg/l) and August 1999 (48.7 mg/l), prompting its removal
from service. Most recent samples taken 15 December 2009 show the greatest concentrations to
date at 54 mg/L. WVWD Well #11 has also shown perchlorate concentrations detected near the
MCL.

For Wells # 6 and 11, with the exception of nitrate and perchlorate, the water meets all
regulatory drinking water requirements.

17



Page Intentionally Left Blank

18



5.0 FULL-SCALE GROUNDWATER TREATMENT PLANT

The purpose of this section is to provide the overall design and configuration of the groundwater
treatment plant. The plant was designed based on the parameters shown in Table 5.1.

Table 5.1 Design Feed/Effluent Parameters.

Parameter Units Feed Value Effluent Goal

Feed Flowrate mé/hr (gpm) 454 (2000)* 454 (2000)*
Dissolved Oxygen mg/L 7.0 >5.0
Nitrate-nitrogen mg/L 4.5 0.1
Perchlorate mg/L 0.3 <0.006

pH S.U. 6.0-8.0 6.0-8.0
TSS mg/L <0.2 <0.2
Temperature °C 13-24 13-24

1 Plant infrastructure was designed and constructed to eventually treat up to 908 m3/hr (4000 gpm).
5.1 TECHNOLOGY COMPONENTS AND PLANT DESCRIPTION

The Groundwater Treatment Plant construction and installation was completed by the end of
2014. Over the next two years, the plant was operated with the effluent proceeding to a local
watershed while the California DDW established the permit operating conditions and issued the
official operating permit. See Figures 5.1-5.3 for the overall area process flow diagram, the
process flow schematic of the plant, and the treatment plant process flow diagram, respectively.

The full-scale groundwater treatment plant consists of the following individual components:

e Three wells — District Wells No. 11 and 33, Rialto Well No. 6

e One de-aeration tank which releases dissolved gases and allows for blending of water
from the three well sources.

e Two FBR Systems that consist of the following:
— Two FBR tanks in parallel, each 4.3 m (14 feet) in dia. by 7.3 m (24 feet) tall
— Two re-aeration units, each 3.7 m (12 feet) in dia. by 7.3 m (24 feet) tall

e Two clarification/filtration units in parallel
e One chlorine contact basin to produce a CT of 4 mg/L min at 908 m3/hr (4000 gpm)

e One solid handling system that consists of:
— Backwash water storage basin
— One dissolved air flotation unit
— One dewatering press

Two reservoirs that are in parallel and typically float on the system together

One discharge system for start-up activities that consists of:
— Two ion exchange vessels (one upflow and one downflow) in series

19




— Cactus Basin

e One complete Supervisory control and data acquisition (SCADA) system

The three water wells feed the de-aeration tank where entrained gas is removed. The water
proceeds to either/both FBRs where denitrification and perchlorate reduction occur under the
anoxic conditions. The effluent of the FBRs proceeds to the post-aeration vessels where oxygen
is added back into the water. The aerated water has some level of solids present (generated from
the FBRs), so it is pumped to two Trident Systems where solids are removed via clarification and
filtration. The effluent of the Trident Systems proceeds to the chlorine contact tank where

disinfection occurs. From this tank, the effluent proceeds to the reservoir or basin per the
operational requirements.

See Figures 5.4-5.8 provide the SCADA screenshots of the plant, Figures 5.10-5.17 provide
further detailed drawings of the plant, and Figure 5.18 is a photo of the full-scale plant.

Intmrmnl

e R c
— e Fecycle Vi Unes
De-aeration | L—" ¢ _ 3 1
Tank 1‘ _l_ : I X glsl;rlhutlnn
> J - ystem
L "{-F:ff:::m + 7 (Reservoirs
r K, N 4
1 aeration, fiters, fom 3A-1 & 3A-2)
L A4 chioring contact .
) B B basin)
| S F 9
'I" T [Decnonnaten ]
=1 Parchlorate

L] Agle P
- , _ Single Pass 1X
o3 5 — on
= é T Exehange
z |2 ||z
=] ] ‘
= = = S Cactus
E,‘_“ % I_"_,I” Basin

Figure 5.1  Overall Area Process Flow Diagram.

20



=— Finished water
Treatment chemicals

—— Process water
— Alr
Fluidization
Raw water pumps FBR Aeration Filtration Clear well Analytical

Sampling

rack

Figure 5.2  Process Flow Layout of Plant (Webster and Litchfield, 2017).

21



1-04d :
) A
[ I |
F F
E E
FBR-110
3
£
ne [ a— S =m
1 o
[+] - p ] 1]
v o
FBR-120

RSO WD EACTR

P-120A/B

Bt-aranen gz
T

-uun e seens

J—
t
i P-490
i
i
§
2 FP-4908
oo
H
§ vome s e T S S ENED
et | e £ o8 1s sl TeEa TNt e wrwsons o
A [03/2403 | RICORD CRANNG AS PIR CONTRACTON WARKLP oL - e
n“ 11 | et vom 8o _ o Tom I s -20-07
FP430A e e T T e ST B T s A
DOMATIRNG SCALW RS CNVIOGEN'S ORIGIMAL CAD FORMAT SHALL BE CONSOCRLD VALD COMLS. SW/ B-18-15
L saroms s s, svosts_ o0 PATOTE P ey e T T —————————— ™3 T
ENVIROGEN sEEEEE MEnane R e, | RECORD RO ATER WELTREAD TREATRERT SVETER PROT == =
ECHN! £ A Ulecycle Perdomance Compan ) POl CEAASRE: FEREM TTA SR PRLLKLS, D8 B & WR Bell GOCE WX LA 1% —
: T vt ot i B D e Mo, e e b v DRAWING PROCESS FLOW DIAGRAM PFD-1
E e R B FROLT. AL PATN) e SRR AGeTS e SOV AOLFUNOL OF S LMFY OF IS B5/24,303
B RNIETAE —
T P) 1 3 I P I 5 1 & 7 I £l

Figure 5.3  Plant Process Flow Diagram.

22



4/6/2017 2:27:18 PM

ACTOR1 ||, 0-000 |
HLORATE CONC.
! ] AERATION TAHKS

— R

= —
[ll__PLANT ACK
1l

Il FILTER AvALL |
|

”r.ﬁ_f,.._.ﬁf... s

A

Figure 5.4  SCADA Screenshot of Treatment Plant.

23



| _0.00 |h.m| 0.00 |

U [ 0.00 ] [_0.00 ]h.

[ PLANT INFLUENT AIRATION TANK |
[ 11.65 |

[ WTRATE
00
[ PERCHLORATE |
| 0.0031 |
[WELL 11 FLO/ | WELL PRESSURE| [DISCHARGE PRESSURE |
T T

P -

| WellPumps @

m .. -. E-. E |

o

[DISCHARGE PRESSURE |
R
Y |

Chemical Pump Out
Of Range

Figure 5.5  SCADA Screenshot of Feed System.




Dy

FBR 1 TRAIN MODE |
m‘l‘m\il

| ?
FBR 2 TRAIN MODE !
FBR 2 TRAIN ONLINE -~

.

ical Pump Out
H Range

Figure 5.6 SCADA Screenshot of FBR System.

25



! : Pl
ENE B ¢ @ 8 = = Trident Filter ~ G None 4/6/2017 2:31:15 PM

Dionex Sampler State:

TO QOUTLET
BACKWRETy ==
. Fi:ter 1 Bac:was: :;:
Filter 2 Backwas a5
POLYMER 3.20_FT Filter 1 Flush Caz JMIN
Filter 2 Flush MIN
[ 0 B
==
rer
F-310 FLUSH SIGNAL
FCV-310 .=
[0
1198 |GPM
[ 700 6pM 0.047 |ntu
TRIDENT 1880 |GPM
INFLUENT pr—— DRANTO
[FLOW SETPOINT |
FLOW SETPOINT PROCESS TRIDENT
i PIPE 312 == FILTER
‘ EFFLUENT
_/ [FILTER AIR BLOWERS ]
[ ] S i
ﬂpn TURBIDITY SAMPLE PUMP
4.2 NCHLORINATED
[ 700 JspM [ 423 JFr 3 WATER
)
POLYMER F-320 STATUS
F-320 ONL INE
:
T0 QUTLET. X
(BACKWASH) — = T— ==
PLANT STATUS FBR STATUS TRIDENT FILTER STATUS TOTALWELLFLW| 1119 |GPM | AERATION TANKLEVEL [ 12.33 |FT : 2 PERCHLORATE CONC.
RESERVOIR DISCHARGE FBR 110 ONLIHE ”':;;;’g:a’,fi"n FBR110FLOW[ 564 |GPM FILTEREDWATERLEVEL | 8.53 |Fr |  FBRFEED (SO ppB  TREATEDH20[ 0.0000 |PPB PLANT A
. OFf FBR 420 ONLINE FBR120FLOW| 553 |GPM = CL2CONTACTLEVEL [ 6.02 |Fr |FDR110EFF.| 0.0000 IPPB HITRATE CONC,
- TRIDENT FLOW/| 1880 |GPM BACKWASH TANK [ 7830 pn | FBR120EFF. [0.0000 Jpps | FBRFEED [ 3.32 Jppm|| FILT!

Figure 5.7  SCADA Screenshot of Filtration System.

26



4/62017 2:32:19 PM

es e a2 Plant Treated Water System _

|
Reservoir/Basin i
Restricted |

el e L]

iltered Water Tank Eff Flow| p
2781 |MGAL W 7T

FILTERED WATER TAHK | % mj

[_uianc__|

|
™1

[_1.09 |

- e
B ] z e
- | 0 | 3.32 I[__FILTER AvaIL

Figure 5.8  SCADA Screenshot of Water Holding System/chlorination System.

27



1 | 2 | 3 | 4 1 5 ] £ 7 | 8

- wn@
l"uldl i Y- GHP0 0N L bl - FER-i BED CLEAMNG
L &L o -, L = SYSTEM
TO FER-180 FEED CONTROL M, Lo
W-ome FER-110 BAOASS SEPARATION. @_
CONTROL ASSY AND FBR-110 MLET
AN VALVD k (]
- THREDOLET —, 2!
[ yrore { 7120 OUASS. SPARATON 3 .
L3] ¥ CONTROL ASSY AND FER-120 =
. BALT RAM VALVD
‘s 3 [5]
IUY+W
LEs bt
(s> s-rpren
| — e
s>
E T L
@:"’F‘u}
E&H """" X I
Sow TTTC AT :l
S L et 1 RS TS 1 ] i
. mm | é . ~F =
¢ — PN T |, 4 e
: — — i [
s | FBR-110 O =
: i
!!I H 1P
=] |
I 1
I

.

LEE?‘

170 16K

F Y |

L]
.
v

5
:I ETI SUPPLY LIMIT

GENERAL NOTES:

1. REFERENCE LEGEND SHEETS PID-LA & -LH,
2. REFERENCE DRAWING “PID-N" FOR GEMERAL NOTES.

_________ 4 3. FEED PRESSURE REQ'D = 20PS WIN.
i| FeR-110/120  |P-110A/8, P—120A/3 [S-110A/B, S-1204/8 T e o
¥ M FLUIDIZATION PUMPS STRAINERS T 1
¢ Eih el e T | AR —
il TR TR 78 1, 1150 R, SR : 11 m/m Lane yon o ek CP/3-27-08
TRANLLAR n SO TN O
TSR TR | wnh R 7 s e e [t ST TN Womess ol S Tl Tt b —
: L4 FNVROCEN'S QRIGIMAL CAD FORMAT SHALL BE CONSDERTD WALID COPE: OW/3-27-08
< |us. PATENTS STs0038, STEEBAD, 6TCESZ1 AMD PATENTS PENDING. '-.' 4 (e mcon <} WA o S i e, s (e A e oy WEST VALLEY WATER DISTRICT / CITY OF RIALTO o I o
ENVIROGEN e e e e S [~ WELLHEAD TREATMENT SYSTEM PROJECT —e
TECHNOLOGIES A B D i e S & e e okl ot AR o8 S Brai Sl T
T B e R R B TR P B TN TATION DIAGRAM PID-1
et aeironons | SRS T T T B S FLUIDIZED BED REACTOR SYSTEM 7
1 [ ? I a I 4 l 5 ] R | 7 [ AR

Figure5.9  FBR System.

28



1 2 L 3 L 4 1 5 [ 7 8
rmT g
Z'Uld’ q—f— ATMOSPHERE
(] = CUTSDE @ 6 =CVCPAD-233-N
4°-GESPA0-a31-N ‘%
INSIDE = A"-CEP40-216-N "
4 —cversn-230-n 6 -CVEPAD-231 -4
ouTSIE =
I .
=
INSIDE Lml'! AEUVE
GAC-230A GAC-230B
’ WATER LEvEL SET AT SET AT
16 07N 16 oz
_E ~B7 GZAN —u7 ozm’
Hi
@ ¥ . Wl | ] .
l—ﬁ' 4 —d:
A e Ha vew] | \
@ "——*m, | merg  ®L ,,,4—*- 2z F1